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Annex for Bluetooth Low Energy

FCCID: 2ADH6-1902096L

1. Bandwidth

1.1 Test Result

Test Report No.: CTL2503262181-WF02

1.1.1 OBW
> Frequency 99% Occupied Bandwidth (MHz) .
Mode Type (MHz) ANT Result Limit Verdict
2402 1 1.014 / Pass
1™ SISO 2440 1 1.014 / Pass
2480 1 1.015 / Pass
1.1.2 6dB BW
X Frequency 6dB Bandwidth (MHz) .
Mode Type (MHz) ANT Result Limit Verdict
2402 1 0.663 >=0.5 Pass
1™ SISO 2440 1 0.663 >=0.5 Pass
2480 1 0.664 >=0.5 Pass
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Annex for Bluetooth Low Energy
FCCID: 2ADH6-1902096L

1.2 Test Graph

1.2.1 OBW

Test Report No.: CTL2503262181-WF02
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Annex for Bluetooth Low Energy Test Report No.: CTL2503262181-WF02

FCCID: 2ADH6-1902096L
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Annex for Bluetooth Low Energy Test Report No.: CTL2503262181-WF02

FCCID: 2ADH6-1902096L

1.2.2 6dB BW
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Annex for Bluetooth Low Energy Test Report No.: CTL2503262181-WF02

FCCID: 2ADH6-1902096L
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Annex for Bluetooth Low Energy Test Report No.: CTL2503262181-WF02

FCCID: 2ADH6-1902096L

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
X Frequenc Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) Y ANTA Limit Verdict
2402 -1.00 <=30 Pass
™ SISO 2440 0.08 <=30 Pass
2480 0.16 <=30 Pass
Note1: Antenna Gain: Ant1: 2.50dBi;
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Annex for Bluetooth Low Energy Test Report No.: CTL2503262181-WF02
FCCID: 2ADH6-1902096L

2.2 Test Graph

2.2.1 Power
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Annex for Bluetooth Low Energy Test Report No.: CTL2503262181-WF02

FCCID: 2ADH6-1902096L
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Annex for Bluetooth Low Energy Test Report No.: CTL2503262181-WF02

FCCID: 2ADH6-1902096L

3. Maximum Power Spectral Density

3.1 Test Result

3.1.1PSD
> Frequenc Maximum PSD (dBm/3kHz) .
Mode Type (MHz) / ANTA Limit Verdict
2402 -16.26 <=8 Pass
™ SISO 2440 -15.34 <=8 Pass
2480 -15.14 <=8 Pass
Note1: Antenna Gain: Ant1: 2.50dBi;
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Annex for Bluetooth Low Energy

Test Report No.: CTL2503262181-WF02

FCCID: 2ADH6-1902096L

3.2 Test Graph
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Annex for Bluetooth Low Energy Test Report No.: CTL2503262181-WF02

FCCID: 2ADH6-1902096L
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Annex for Bluetooth Low Energy

FCCID: 2ADH6-1902096L

4. Unwanted Emissions In Non-restricted Frequency Bands

4.1 Test Result

Test Report No.: CTL2503262181-WF02

4.1.1 Ref
TX Frequency Level of Reference
Mode Type (MHz) ANT
2402 1
1™ SISO 2440 1
2480 1

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

4.1.2 CSE
TX Frequency Level of Reference Limit .
Mode Type (MHz) ANT (dBm) (dBm) Verdict
2402 1 -0.11 -20.11 Pass
1™ SISO 2440 1 -0.11 -20.11 Pass
2480 1 -0.11 -20.11 Pass

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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Annex for Bluetooth Low Energy Test Report No.: CTL2503262181-WF02
FCCID: 2ADH6-1902096L

4.2 Test Graph

4.2.1 Ref

1M_LCH_2402MHz_Ant1_NTNV

Ant: Ant1

CENT: 2402 MHz
Span: 995 kHz

RBW: 100 kHz

~ | VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001

__| SweepTime: 1 ms
Sweep: Continue

| | | | | | | Maker:
R0 o | e e e e | S S e S SR e e e (452409 005 U =
| | | | | | | | -1.17 dBm

Mo

Level (dBm)

_50 2 S

-804 —

—— Trace

-90 ; ; ; ; ; ; : : ;
2401.503 2402.498

Frequency (MHz)

1M_MCH_2440MHz_Ant1_NTNV

Ant: Ant1
CENT: 2440 MHz
Span: 995 kHz

TraceType: MAX Hold
SweepPoint: 1001
_.| SweepTime: 1 ms
Sweep: Continue

10 4

| | Maker:
=20 < || 15440.000 MHZ
: : | | | | | i | “0.15 dBm

Ty Y, SRS SO P, S, SR N S, . S

Level (dBm)

o I NN SN SN SN S S S NS N

—— Trace

-90 T T T T T T T T T
2439.503 2440.498

Frequency (MHz)

Page 14 /18



Annex for Bluetooth Low Energy Test Report No.: CTL2503262181-WF02

FCCID: 2ADH6-1902096L
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Annex for Bluetooth Low Energy

FCCID: 2ADH6-1902096L

4.2.2 CSE

Test Report No.: CTL2503262181-WF02
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Annex for Bluetooth Low Energy

FCCID: 2ADH6-1902096L

Test Report No.: CTL2503262181-WF02

1M_MCH_2440MHz_Ant1_NTNV

Frequency (MHz)

10 Ant: Ant1
Start: 30 MHz
Stop: 256 GHz
RBW: 100 kHz
oy VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
-10 __| SweepTime: 2.39 s
Sweep: Continue
Limit=-20.11 dBm
-20 Maker:
1. 2439.605 MHz
-1.07 dBm
2.4879.174 MHz
| -47.21 dBm
=
s3]
el
=
©
>
()
=l
—— Trace
| —— Limit
-90 T T T T T T
30.0 25000.0
Frequency (MHz)
1M_HCH_2480MHz_Ant1_NTNV
2 Ant: Ant1
Start: 2472 MHz
Stop: 25600 MHz
RBW: 100 kHz
10 4 VBW.: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 __| SweepTime: 2.73 ms
Sweep: Continue
Limit=-20.11 dBm
=10 1 Maker:
1. 2483.536 MHz
-57.84 dBm
2. 2483.500 MHz
=20 -58.73 dBm
=
s3]
el
=30 4
[
>
]
-40 1
_50 e
_60 -
_70 = S
—— Trace
| —— Limit
-80 T T T T T T
2472.0 2500.0

Page 17 /18




Annex for Bluetooth Low Energy Test Report No.: CTL2503262181-WF02

FCCID: 2ADH6-1902096L
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